TUV Rheinland Nederland B.V.

Return address: P.O. box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring Coral N.V.
Att.: Mr. R. Koomen

P.O. Box 17

1560 AA

KROMMENIE

The Netherlands

Report

Project number : 89202643
Report number : 89202643.01br

Received:
A sample of floor covering, entrance mat, marked as: “Coral Brush EV?”;
TUV sample reference: MT12-36545.01.

Request:
Classification of burning behaviour according to EN 13501-1:2007.

Test method:
Identification parameters : EN 1307.

Ignitability (direct impingement of flame) : EN ISO 11925-2.
Reaction to fire (radiant panel) : EN ISO 9239-1.

Results:
See page two up to and including three.

Appendix:
See page four up to and including eleven.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
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product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in

use. The method might not be suitable if the product is exposed to much larger flames

or heat radiant sources.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced, except in full, without the written

approval of the testing laboratory.

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,

dated November 17th 2010.



TEST RESULTS

»  Identification parameters EN 1307:2008

. Tufted
. Cut pile

Type of manufacture

Type of pile

Type of use surface

Type of secondary backing
Pile Fibre

Total mass per unit area g/m2

Effective pile mass, gf’m2
Total thickness, mm
Thickness of the pile, mm
Pile density, g/c:m3
Gauge (G), inch
Stitches/10 cm

Number of tufts/m”

* = manufacturer's declaration

: Tonal effect

: Vinyl backing (synthetic)*

. 100% PA*
1 3347

1 675
: 9.2
1 6.4

: 0.105

1 5/32
1 23.0

: 57,960

¥ Ignitability EN-ISO 11925-2:2010
16days,23£2°Cand 50+ 5%

Conditioning time, climate
Date of testing
Description of substrate
Flame application
Application time

:29-10-2012

: 6 mm. Fibre cement board, 1800 kg/ma.

: Surface.
: 15 seconds.
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Direction: In production Across production
Total burning timel(l 55s) 15 15 15 15 15 15
Flame tip reaches 150 mm
(s) no no no no no no
Extent of damaged area, 91 93 90 102 90 106
length (mm)
Extent of damaged area,
wiidth fimnn) 13 13 13 13 13 12
Material melts (yes/no) yes yes yes yes yes yes
Shrinks away2 (yes/no) no no no no no no
Glowing3(sec) no no no no no no
Flaming debris (yes/no) no no no no no no
Ignition of filter paper

no no no no no no
(yes/no)

1 Inclusive a flame application time of 15 or 30 seconds with surface or edge impingement
2 Shrinks away from flame without being ignited
3 The time at which it occurs and its duration



TEST RESULTS - follow-up

»  Radiant Panel test ISO 9239-1:2010

Date of testing :29-10-2012 (1+2) and 05-11-2012 (3+4)

Conditioning time, climate : 4 days,23+£2°Cand S0£5%

Description of substrate : Fibre cement board, 8+2 mm ,1800+200 kg/’m3
conforming to EN 13238.

Sampling procedure : By contractor.

Description of cleaning used  : None.

Fixing method : Fixed, glued down with Eurocol Eurostar 540 on

23-10-2012 (1+2) and 30-10-2012 (3+4).

Test Flame CRF Peak light Smoke
specimen, spread attenuation | production
orientation (cm) (kW/m?) (%) (%.min)
1,1* 9.0 10.4 15.6 73
2,1 23.0 8.5 223 277
3,1 26.0 7.9 27.7 228
4,1+ 23.0 8.5 31.1 218
Mean 24.0 8.3 27.0 241

Remarks: no flashing, transitory- or sustained flaming,
* specimen extinguished naturally

CONCLUSION

According to EN 13501-1:2007 the tested sample of the aforementioned quality
Coral Brush EV , glued down with Eurocol Eurostar 540,
meets the requirements of Class Bg- s1.

B /!

Author: Review: N2 fre
Mrs. L. Pierik Mr. R. Boerboom

£ 2T

All rights Feserved.

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
photoprint, microfilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheiniand Nederland B.V.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V., the rights and
obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded between the
contracting parties.

© 2010 TUV Rheinland Nederland B.V.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Riport preduced with the Fire Testing Techoulopy RSO soltware

page 1

Flooring Radiant Panel Single Specimen Report

Standard
Laboralory
Sponsor
Date of test

Specimen descriplion
Test nume
File name
Test number in series

Flux calibration file name

Thickness (mm)
Density (kgim™)

Test duration

Substrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%)

T'est Results
Time to ignition
Time to Dameout

BN IS0 9239-1:2002

2 TUV Rhieinland Nederland B.V,

: Forbo - Coral Brush EV - glued Euracol 540
:Oct. 29 2012

:MT12-36545.01

s Prod #1
IVAFRPFILESVI2100040.CSV
i

SCAFRPSOFNCALIBWLA 12012,.C8V

2 12 minules 58 seconds (778 )

tYes
: Calcium silicate
» adhesive

*Yes

123
50

: 2 minutes 02 seconds (122 8)
12 minutes 54 seconds (774 s)

Extent of burning (mm) 190

Critical fTux al extinguisiument (kW/m2) ree 109
HE-10 (kW/m?) 11041
HE-20 (kW/m?) L= 109
HE-30 (kW/m?) (= )Y
Flame spread at 10 minutes (mm) : 80

Flame spread al 20 minutes (mm) |

Fhsme spread a1 30 minutes (mm) Vel

Peak light attenuation (%) 1156

Time Lo peak light attenuation 5 minules 40 seconds (340 5)
Total inlegrated smoke (%.min) $ 7337
PPotential clussification + A2(H)/B(M)
Smoke production classitication : sl

These iosulis telate vty 1o the behaviour of the specimens o) the produdt uader the particular comilitions of the test; they
are not mtended 10 be the sole criieemm far assessipg the potential lire hezand of the produst in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produced wan the Fire Testiog Technology TRESoN softaare
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Transmission/Attenuation (%)

Test name
File name

60 .

40
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/MMW\‘V‘
0 e [ . g 3 = i
25 5.0 75
Time (min)

0.0

s Prod #H
 DAFRPFILESVI2100040.C8V

Rake Resulls

Smoke Graph
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15.0

Position (o) Time () Flux (KWAnY) Osb (MJim?2) Position (mm) Time (8) Flux (KkW/m?) Qsb (MIn?)

60
110
160
210
260
aln
6
410
4ol

430

Comments

Specimen extinguished natorally.

1.2
10.0
9.3
8.4
10
6.9
6.0
5.1
4.2

4577

ST
560
n10
660
10
760
RI0
860
910

16
10
25

‘These results relate only to the bebavioun of' the specimens of the product under the particular conditions of (he test; they
ate oot intended i be the sole anterion for issessing the patential fire hagard of the product in use.



Ieport produced wad the Fue Testing, Tochaolagy FRPSoft safiware

Flooring Radiant Panel Single Specimen Report

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Standurd : EN IS0 9239-1:2002

Laboratory

s TOV Rheinfand Nederland B.Y.

Sponsor : Forbo - Coral Brush EV - glued Eurocol 540

Date of test

Specimen descriplion

$ e 29 2012

s MT12-36545.01

Tesl name cAcioss f
File name : DAFRPFILESVI 210004 1.CSV
Test number in series 14

Flux calibration file name  : CAFRPSOFNCALIB\FLX 12012.CSV

Thickness (mm)
Densily (kp/m?)

Test duration

130 minutes (1800 s)

Substrate used? s Yes

Substrule ¢ Caleium silicate
Fixing method : adhesive
Conditioned? : Yes
Condilioning temp. (°C)  :23
Conditioning RH (%) 150

Test Resully

lime to ignition
Time to flameout
Lxtent of burning (inm)

Critical flux at extinguishment (KW/ini?)

HIE- 10 (K W/m?)

HI-20 (kW/m?)

HE-30 (kW/m?)

Flame spread at 10 minules (mm)
Flame spread al 20 minutes (mm)
Flame spread at 30 minules (mm)
Peuk light attennation (%)

Time to peak light ullenuation
Total integrated smoke (%.min)
Potential classification

Smoke production elassilication

These resulis selate imly 1o lle behaviour of the specimens of (e predect uader the particalan conditions of the test; they

1 2 minutes 03 seconds (123 8)
< Not recorded

(230

s N/A (o flameout)

1029

10,02

1 8.49

L9890

200

230

22.32

» 23 minutes 52 seconds (1432 5)
1 2760.66

+ A2(1)/B(f1)
HEL

are notinlended 10 be the sole eriterion for assessing the potentizl Fire zand of the product in use.
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Project number
89202643

R Report number
Hepen prodiecat with the Fire Yesling Techastagy FRPSoft software pope 2 89202643.01br

Smoke Graph Article
100 Coral Brush EV

Page
711

[=-]
o

[=2]
(=3

Transmission/Attenuation (%)
L] P
o =

¥Nww
S gt
5 BT 15 20 25 a0

Time (min)

Test name @ Across #1
File nmme  : DAFRPFILES 2 10004 1.CSV

Rake Results

Position (mm) Time (s) Flux (KW/m2) Qsb (MI/m?)  Position (mm) Time (s) Flox (kWAn?) Qsb (M)an?)

ol 374 0.7 31754 510 . 3.6
110 81 .o 7441 S6() . 0

160 1016 0.5 4,037 610 - 25 -
210 1265 8.Y 9,942 66) . 21 =
260} - 7.9 - 710 - 1.8 -
310 - 6.y E 760 - 1.6 -
60 . 6.0 . 810 5 14 -
410 - 5.1 . 860 2 1.3 S
460 . 4.2 . a10 - 1.2

Comments

Specimen was extinguished manually after end of Lest.

These results relate anly ta the behaviout of the specimens of the praduci under the particular conditions of the tesi; they
are et inteaded t be the sole criterion for nssessing the potential fire hazard ol the praduct in vse.



Report produced with the Fire Testing Technalogy FRISef soliw ase

Flooring Radiant Panel Single Specimen Report

Stundard ¢ EN 150 9239-1:2002

Laboratory » TUY Rheinland Nederland B.V.

Sponsor : Forbo - 89202643 - Coral Bruseh EV - glued Lurcol 540 -
IPK

Dale of test ¢ Nov. 05 2012

Specimen description : MT12-36545.01

Test name : Agross #2

File name : DAFRPFILESVI2110001.CSY

Test nomber in series i

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Flux calibiation file name ¢ CAFRPSOFMCALIBYFLX12012.CSV

Thickness (mm)

Density (kgim?)

Test duration 230 minutes (1800 s)
Substrate used? :Yes

Subsirate : Caleium silicate
Fixing method sadhesive
Conditioned? tYes

Conditioning temp. (°C) 23

Conditioning RH (%) 150

Test Results

Time to ignition

Time to Hameout
Extent of burning (mm)

Criticul Nux al extinguishment (kW/m*)

HE-10 (k\W/m-)

HE-20 (kW/m?)

HE-30 (kW/m?)

Flame spread a1 10 minutes (mm)
Ilame spread at 20 minules (mm)
Flume spread at 30 minutes (mm)
Peak light attenuation (%)

‘Time to peak light attenuation
Total integrated smoke (%.min)
Potential classification

Smoke production classification

These sesubts relate enly @ ihe Behavioor of the specimens of the product under the perlivular conditrans af the test) they

: 2 minutes 01 seconds (121 s)
: Not recorded

1 260

: N/A (no tlameout)

10,41

194

1 7.89

1 80

2170

1200

127,69

: 22 minules 32 seconds (1352 5)
122761

: C(I)

i sl

wre ot tended o be the sode criterion (or gasussing the patential fire hazand of 1he product in nse

JUTR
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Smoke Graph

100 Article
Coral Brush EV
80 - Page
9/11

o
=

Transmission/Attenuation (%}
8 3

o>
|

pton?

10 5 20 2 a0
Time (min)

(=4
o

Test name  : Across #2
File name : DAFRPFILESVI2110001.CSV

Rake Resulls

Position (mm) Time (s) Flux (K\W/m) Qsb (MI/m?) Position (mm) Time (8) Flux (kWim®) Osb (MJm?)

o0 380 10.7 384 S0 5 16 -
1 879 10,0 83M 560 . 30 .
160 1073 u.s 9544 610 ; 2.5
210 1361 89 1,740 660) 2 2.1 -
26} 17496 79 12,477 710 . 1.8 .
3 . 0H.9 - 760 . 1.6 -
360 ’ 00 £ 810 . 1.4 ;
410 - 5.l - 860 : 1.3
dt) - 4.2 . 210 - 1.2
Comments

Specimen was extinguished manually after end of test.

These resulispelate oy fa e behaviour of the speaimens ol the product under the patticular conditions ol 1he lest; they
ate b intended ta be the sole erieruns for sssessing the potential Tire hazard of the prodact in use.
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Coral Brush EV

Standard s EN IS0 9239-1:2002

Laboratory : TUV Rheinland Nederland B.V. Page
Sponsor i Forbo - 89202643 - Coral Brusch EV - glued Burcol 540 - 10/11
IPK

Dale of sl : Nov, 05 2012

Specimen description P MTI2-36545.(1

Test nume s Across #3

File nume : DAFRPFILES\I2110002.CSV

Test number in series od

Flux calibration file name @ CAFRPSOFTNCALIBIFLX 12012.CSV

Thickness (imm)
Density (kg/m")

Test duration : 26 minutes 06 seconds (1566 s)
Substrate used? tYes

Substrale : Calcium silicale

Fixing method : adhesive

Conditioned? tYes

Conditioning temp. (°C) 123

Condilioning RH (%) 50

Test Results

Time ta ignition £ 2 minutes (4 seconds (124 5)
lime o lumeout : 26 minules 04 seconds (1564 s)
Extent of burning (mm) 1230

Critical Dux at extinguishment (kW/m?) : 849

HE-10 (KW/m?) : 10.29

HE-20 (kW/m?) 1902

HIE-30 (KW/m?) t>= 109

Flume spread at 10 minutes (mm) 140

Flame spread al 20 minutes (mim) 200

Flame spread al 30 minutes (mm) -1

Peak light attenuation (%) P3LIL

Time 1o peak light attenuation (21 minutes 42 seconds (1302 5)
Total integrated smoke (%.min) 1 218.19

Potential classitication s A2(N)/B(H)

Smuoke production classilication sl

These tesulls rekate only Lo the behaviour of the specimens of the product under the particular conditions of the tesl; they
are pobintended o be the sole criteriun for ascessing e potentie] fire hazard of the prosuct Ty vse.
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30

Pinsition (mm} “Tune () Flux (KW/m?) Qsb (MJ/m?)  Position (mm) Time (s) Flux (KWim?) Qsb (MJ/m?)

o)
1o
160
210
260
3
inh
410
460

Comments

Specimen extinguished nulurally,

330
862
1198
1246

1.7
10.0
0.5
8.9

1403
8.212
9.767
1832

510
560
610
661
710
7ol
810
860
914

L
3.0

Phcse wesulis relale only o the behaviout of the specimens of e product under the particular conditons of the fesi; ey
e nal intendd fofe e sole criterion for sssessing the patential fire hazard ol the praduct in vse




